

## HIPOGLUCEMIA

### Diagnóstico

#### Glucemia:

- < 50 mg/dl en niños mayores
- < 40 mg/dl en lactantes
- < 35 mg/dl en neonatos a término
- < 30 mg/dl en prematuros

### Tratamiento

#### Glucosa IV

##### 1° Bolo

Niño 0,5 g/kg

- SG 10%: 5 ml/kg
- SG 50%: 1 ml/kg, diluido 1/2 con agua destilada

Neonato 0,2 g/kg

- SG 10%: 2 ml/kg

##### 2° Mantenimiento

Niño

3-5 mg/kg/minuto

(1,8-3 ml/kg/h de SG 10%)

Neonato

7-8 mg/kg/minuto

(4,2-4,8 ml/kg/h de SG 10%)

Si persiste hipoglucemia:

**Glucagón IM/IV** 0,03-0,1 mg/kg, máx 1 mg

Neonato 0,3 mg/kg/4h